

NEW DRUG REVIEWS FOR 6/18/2009 PA MEETING

OPEN ACCESS

FOR INFORMATION ONLY

COMMON TRADE NAME

GENERIC NAME

INDICATIONS

Aplenzin (348 mg Tablet SR 24H)	Bupropion HBR	Indicated for the treatment of depression in adults.
Aplenzin (522 mg Tablet SR 24H)	Bupropion HBR	Indicated for the treatment of depression in adults.
Cinryze (500 units vial)	C1 Estrase Inhibitor (Human)	Indicated for routine prophylaxis against angioedema attacks in adolescent and adult patients with Hereditary Angioedema (HAE). Cinryze is also conducting clinical trial for its use in the treatment and prevention of HAE.
Degarelix (120 mg Vial)	Degarelix Acetate	Indicated for the treatment of patients with advanced prostate cancer.
Degarelix (80 mg Vial)	Degarelix Acetate	Indicated for the treatment of patients with advanced prostate cancer.
Eurax (10% Lotion)	Crotamiton	For eradication of scabies (<i>Sarcoptes scabiei</i>) and for symptomatic treatment of pruritic skin.
Finacea Plus (15% kit)	Azelaic Acid/Ceramide 1,3,6-11	Used to treat mild to moderate rosacea (a skin condition marked by red eruptions, usually on the cheeks and nose.)
Hectorol (4mcg/2ml Vial)	Doxercalciferol	Indicated for the treatment of secondary hyperparathyroidism in patients with Stage 3 or Stage 4 Chronic Kidney Disease (capsules) and in patients with Chronic Kidney Disease on dialysis (capsules and injection).
Loseasonique (100-20 (84) Tablet)	l-norgest-eth estr/ethin estra	Oral contraceptive.
Mediderm (Cream)	Vehicle Base No. 20	
Metoclopramide (0.9mg/0.9ml Disposable Syringe)	Metoclopramide HCL	For treatment of symptomatic gastroesophageal reflex and diabetic gastroparesis.
Minocin (100 mg Combo Package)	Minocycline HCl/Skin CI No.4	Indicated in the treatment of severe acne.
Minocin (50 mg Combo Package)	Minocycline HCl/Skin CI No.4	Indicated in the treatment of severe acne.
Prenate Elite (27mg-1mg Tablet)	Pnv w-ca #40/iron fum/fa cmb#1	Prenatal Vitamin
Prezista (75mg Tablet)	Darunavir	Anti-HIV Medication
Rapaflo (4mg Capsule)	Silodosin	For the treatment of symptoms due to benign prostatic hyperplasia (BPH), a condition also known as an enlarged prostate.
Rapaflo (8mg Capsule)	Silodosin	For the treatment of symptoms due to benign prostatic hyperplasia (BPH), a condition also known as an enlarged prostate.
Reprexain (2.5-200mg Tablet)	Hydrocodone/Ibuprofen	Indicated for Short-term treatment of pain.
Synvisc-One (46mg/6ml Syringe)	Hylan G-F 20	Indicated for the treatment of pain in osteoarthritis (OA) of the knee in patients who have failed to respond adequately to conservative nonpharmacologic therapy and simple analgesics, e.g., acetaminophen.
Temodar (100mg Vial)	Temozolomide	Alkylating drug indicated for the treatment of adult patients with: <ul style="list-style-type: none"> • Newly diagnosed glioblastoma multiforme (GBM) concomitantly with radiotherapy and then as maintenance treatment (1.1) • Refractory anaplastic astrocytoma, patients who have experienced
Uloric (40 mg Tablet)	Febuxostat	For the treatment of gout.
Uloric (80 mg Tablet)	Febuxostat	For the treatment of gout.
Uramaxin (45% Cream)	Urea	Used to treat dry/rough skin conditions (e.g., eczema, psoriasis, corns, callus) and some nail problems (e.g., ingrown nails). It may also be used to help remove dead tissue in some wounds to help wound healing.

PREFERRED DRUG LIST IMPLEMENTATION**COMMON TRADE NAME****GENERIC NAME****INDICATIONS**

Bystolic (20mg Tablet)	Nebivolol HCL	Beta Adrenergic Blockers & Diuretic Combinations. Non Preferred
Apriso (0.375 G Capsule SR 24H)	Mesalamine	Oral Ulcerative Colitis Agents. Under Solicitation Non Preferred
Avinza (45mg CPMH 24H)	Morphine Sulfate	Long Acting Narcotics. Non Preferred
Avinza (75mg CPMH 24H)	Morphine Sulfate	Long Acting Narcotics. Non Preferred
Kapidex (30mg Capsule DR MP)	Dexlansoprazole	Indicated for: Healing all grades of erosive esophagitis (EE) for up to 8 weeks Maintaining healing of EE for up to 6 months, treating heartburn associated with symptomatic non-erosive gastroesophageal reflux disease (GERD) for 4 weeks. Non-preferred
Kapidex (60mg Capsule DR MP)	Dexlansoprazole	Indicated for: Healing all grades of erosive esophagitis (EE) for up to 8 weeks Maintaining healing of EE for up to 6 months, treating heartburn associated with symptomatic non-erosive gastroesophageal reflux disease (GERD) for 4 weeks. Non-preferred
Prandimet (1mg-500mg Tablet)	Repaglinide/Metformin HCL	Antidiabetic Combination. Under Solicitation
Prandimet (2mg-500mg Tablet)	Repaglinide/Metformin HCL	Antidiabetic Combination. Under Solicitation
Prilosec (10mg Suspension Powder)	Omeprazole Magnesium	Indicated for short-term treatment of active duodenal ulcer in adults. Non Preferred
Prilosec (2.5mg Suspension Powder)	Omeprazole Magnesium	Indicated for short-term treatment of active duodenal ulcer in adults. Non Preferred
Sumatriptan Succinate (4mg/0.5ml Vial)	Sumatriptan Succinate	Indicated for the acute treatment of migraine attacks with or without aura in adults. Non Preferred
Toviaz (4mg tablet SR 24H)	Fesoterodine Fumarate	Indicated for the treatment of overactive bladder with symptoms of urge urinary incontinence, urgency, and frequency. Under Solicitation
Toviaz (8mg tablet SR 24H)	Fesoterodine Fumarate	Indicated for the treatment of overactive bladder with symptoms of urge urinary incontinence, urgency, and frequency. Under Solicitation

CLINICAL EDITS FOR IMPLEMENTATION**COMMON TRADE NAME****GENERIC NAME****INDICATIONS**

Levetiracetam (500mg/5ml Solution)	Levetiracetam	15 Day Limitation Clinical Edit
Naprelan (750 mg Tablet SR 24H)	Naproxen Sodium	NSAID Step Therapy Edit
Seroquel XR (150mg Tablet SR 24H)	Quetiapine Fumarate	15 Day Limitation Clinical Edit
Seroquel XR (50mg Tablet SR 24H)	Quetiapine Fumarate	15 Day Limitation Clinical Edit
Vimpat (100 mg Tablet)	Lacosamide	15 Day Limitation Clinical Edit
Vimpat (150 mg Tablet)	Lacosamide	15 Day Limitation Clinical Edit
Vimpat (200 mg Tablet)	Lacosamide	15 Day Limitation Clinical Edit
Vimpat (50 mg Tablet)	Lacosamide	15 Day Limitation Clinical Edit

REQUEST FOR CONTINUED PRIOR AUTHORIZATION**COMMON TRADE NAME****GENERIC NAME****INDICATIONS**

Dexpak (1.5mg Tablet)	Dexamethasone	Used for treating certain conditions associated with decreased adrenal gland function. It is also used to treat severe inflammation due to certain conditions, including severe asthma, severe allergies, rheumatoid arthritis, ulcerative colitis, certain blood disorders, lupus, multiple sclerosis, and certain eye and skin conditions. It may also be used for other conditions as determined by your doctor.
Neobenz Micro (7% Cleanser)	Benzoyl Peroxide Microspheres	Indicated for use in the topical treatment of mild to moderate acne vulgaris.
Rescon (12-40-1.25mg Temp 12H)	Chlor-mal/phenyleph/methscop	Cough and Cold
Triaz (6% Towelette)	Benzoyl Peroxide	Indicated for the topical treatment of acne vulgaris.
Vectical (3mcg/G Ointment)	Calcitriol	Indicated for the topical treatment of mild to moderate plaque psoriasis.